
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

RosuvastatinTeva20mg film-coatedtablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coatedtablet contains20mgrosuvastatin (asrosuvastatin calcium).
Excipientswith knowneffect
Lactoseanhydrous(104.72mg/tablet)andcarmoisine(aluminiumlake, 0.009mg/tablet).

For thefull list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Film-coatedtablet.

Light pink to pink, round,standardconvexfi lm-coatedtablets,debossedwith "N" ononesideandwith "20" on the
othersideof thetablet.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Treatment of hypercholesterolaemia
Adults, adolescentsandchildrenaged6 yearsor olderwith primaryhypercholesterolaemia(typeIIa including
heterozygousfamilial hypercholesterolaemia) or mixeddyslipidaemia (typeIIb) as anadjunctto diet whenresponseto
diet andothernon-pharmacologicaltreatments(e.g.exercise, weight reduction)is inadequate.

Homozygousfamilial hypercholesterolaemiaasan adjunct to diet andotherlipid loweringtreatments(e.g.LDL
apheresis) or if suchtreatments arenot appropriate.

Prevention of Cardiovascular Events
Preventionof majorcardiovascularevents in patientswhoareestimated to havea high risk for a first cardiovascular
event(seesection5.1), asanadjunctto correctionof otherrisk factors.

4.2 Posology and method of administration

Before treatmentinitiation thepatientshouldbeplaced ona standardcholesterol lowering diet thatshouldcontinue
during treatment.Thedoseshouldbeindividualisedaccordingto thegoalof therapyandpatientresponse,usingcurrent
consensusguidelines.

RosuvastatinTevamay begivenat anytimeof day, with or without food.

Treatment of hypercholesterolaemia
Therecommendedstart doseis 5 or 10mg orally oncedaily in bothstatin naïveor patientsswitchedfrom another
HMG CoA reductaseinhibitor. Thechoiceof startdoseshouldtake into accounttheindividualpatient'scholesterol
levelandfuturecardiovascularrisk aswell asthepotential risk for adversereactions(seebelow).A doseadjustmentto
thenextdoselevel canbemadeafter4 weeks, if necessary(seesection 5.1).In light of theincreasedreportingrateof
adverse reactionswith the40mgdosecomparedto lower doses(seesection 4.8), a final titration to themaximumdose
of 40mgshould only beconsideredin patientswith severe hypercholesterolaemiaat highcardiovascularrisk (in
particular thosewith familial hypercholesterolaemia),whodonot achievetheir treatmentgoalon20mg,andin whom
routine follow-upwill beperformed(seesection 4.4).Specialist supervision is recommendedwhenthe40mgdoseis
initiated.
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Prevention of cardiovascular events
In thecardiovasculareventsrisk reductionstudy,thedoseused was20mgdaily (seeSection5.1).

Paediatric population
Paediatric useshouldonly becarriedout by specialists.

Childrenandadolescents6 to 17yearsof age(TannerStage<II-V)
In children andadolescentswith heterozygousfamilial hypercholesterolaemia theusualstart doseis 5 mgdaily.
• In children6 to 9 years of agewith heterozygousfamilial hypercholesterolaemia,theusualdoserangeis 5-10mg
orally oncedaily. Safetyandefficacyof dosesgreater than10mghavenot beenstudiedin thispopulation.
• In children10 to 17yearsof agewith heterozygousfamilial hypercholesterolaemia,theusualdoserangeis 5-20mg
orally oncedaily. Safetyandefficacyof dosesgreater than20mghavenot beenstudiedin thispopulation.

Titrationshouldbeconductedaccordingto theindividual responseandtolerability in paediatricpatients,as
recommendedby thepaediatrictreatmentrecommendations(see section 4.4).Childrenandadolescentsshouldbe
placedonstandardcholesterol-loweringdiet beforerosuvastatin treatmentinitiation;this diet shouldbecontinued
during rosuvastatintreatment.

Experiencein childrenwith homozygous familial hypercholesterolaemia is limited to asmallnumberof childrenaged
between8 and17years

The40mg tabletis not suitablefor usein paediatric patients.

Childrenyoungerthan6 years
Thesafetyandefficacyof usein childrenyounger than6 years has not beenstudied.Therefore,rosuvastatinis not
recommendedfor usein childrenyoungerthan6 years.

Elderly
A startdoseof 5 mg is recommendedin patients>70years(see section4.4).No otherdoseadjustment is necessary in
relation to age.

Dosage in patients with renal insufficiency
No doseadjustmentis necessary in patients with mild to moderate renal impairment.Therecommendedstartdoseis 5
mg in patientswith moderaterenalimpairment(creatinineclearance<60ml/min). The40mgdoseis contraindicatedin
patientswith moderaterenalimpairment. Theuseof rosuvastatin in patientswith severerenalimpairmentis
contraindicatedfor all doses(seesection4.3andsection5.2).

Dosage in patients with hepatic impairment
Therewasno increasein systemic exposureto rosuvastatin in subjectswith Child-Pugh scoresof 7 or below.However,
increasedsystemic exposurehasbeenobservedin subjectswith Child-Pugh scoresof 8 and9 (seesection5.2).In these
patientsan assessmentof renalfunctionshouldbeconsidered (seesection4.4).There is noexperiencein subjectswith
Child-Pughscoresabove9. Rosuvastatinis contraindicatedin patientswith active liver disease(seesection4.3).

Race
Increased systemicexposurehasbeenseenin Asiansubjects (seesections4.3,4.4 and5.2). Therecommendedstart
doseis 5 mg for patientsof Asianancestry. The40mgdoseis contraindicated in thesepatients.

Genetic polymorphisms
Specific typesof genetic polymorphismsareknownthatcanleadto increased rosuvastatinexposure(seesection 5.2).
For patients whoareknownto havesuchspecifictypesof polymorphisms,a lowerdaily doseof rosuvastatinis
recommended.

Dosage in patients with predisposing factors to myopathy
Therecommendedstart doseis 5 mg in patientswith predisposingfactorsto myopathy(seesection4.4).The40mg
doseis contraindicatedin someof these patients (seesection 4.3).
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Concomitant therapy
Rosuvastatinis a substrate of varioustransporterproteins(e.g.OATP1B1andBCRP). Therisk of myopathy(including
rhabdomyolysis)is increasedwhenrosuvastatin is administeredconcomitantly with certainmedicinalproductsthat
may increasetheplasmaconcentrationof rosuvastatin dueto interactionswith thesetransporter proteins(e.g.
ciclosporinandcertainproteaseinhibitors includingcombinationsof ritonavir with atazanavir, lopinavir, and/or
tipranavir;seesections4.4and4.5).Wheneverpossible,alternative medicationsshouldbeconsidered,and,if
necessary,considertemporarilydiscontinuing rosuvastatin therapy. In situationswhere co-administrationof these
medicinal productswith rosuvastatin is unavoidable, thebenefitandtherisk of concurrenttreatmentandrosuvastatin
dosing adjustmentsshouldbecarefullyconsidered (seesection 4.5).

4.3 Contraindications

Rosuvastatinis contraindicated:
- in patientswith hypersensitivity to rosuvastatinor to anyof theexcipientslistedin section6.1.
- in patientswith activeliver diseaseincludingunexplained, persistentelevations of serumtransaminasesandany
serumtransaminaseelevationexceeding3 x theupperlimit of normal (ULN).
- in patientswith severerenalimpairment (creatinineclearance<30ml/min).
- in patientswith myopathy.
- in patientsreceiving concomitant ciclosporin.
- duringpregnancyandlactationandin women of childbearingpotential not usingappropriatecontraceptivemeasures.

The40mgdoseis contraindicatedin patients with predisposing factorsfor myopathy/rhabdomyolysis.Suchfactors
include:
− moderate renalimpairment(creatinineclearance< 60ml/min)
− hypothyroidism
− personalor family historyof hereditarymusculardisorders
− previoushistory of musculartoxicity with another HMG-CoA reductaseinhibitoror fibrate
− alcohol abuse
− situationswhereanincreasein plasmalevelsmayoccur
− Asianpatients
− concomitantuseof fibrates.

(seesections4.4,4.5and5.2)

4.4 Special warnings and precautions for use

Renaleffects
Proteinuria,detectedby dipsticktestingandmostly tubular in origin, has beenobservedin patientstreatedwith higher
dosesof rosuvastatin, in particular40mg,whereit was transientor intermittentin mostcases.Proteinuria hasnot been
shownto bepredictiveof acuteor progressiverenal disease(seesection4.8).Thereportingrate for seriousrenalevents
in post-marketing useis higherat the40mgdose. An assessmentof renal function shouldbeconsideredduringroutine
follow-upof patientstreatedwith a doseof 40mg.

Skeletal muscleeffects
Effectsonskeletal muscle e.g.myalgia,myopathyand,rarely, rhabdomyolysishavebeenreportedin rosuvastatin-
treatedpatientswith all dosesandin particular with doses> 20mg.Very rarecasesof rhabdomyolysishavebeen
reportedwith theuseof ezetimibe in combinationwith HMG-CoA reductaseinhibitors.A pharmacodynamic
interactioncannotbeexcluded(seesection4.5)andcautionshouldbeexercised with their combined use.

As with otherHMG-CoA reductaseinhibitors, thereportingrate for rhabdomyolysis associatedwith rosuvastatinin
post-marketinguseis higherat the40mgdose.

Creatine Kinase measurement
Creatine Kinase(CK) shouldnot bemeasuredfollowing strenuousexerciseor in thepresenceof a plausiblealternative
causeof CK increasewhichmayconfoundinterpretation of theresult. If CK levelsare significantly elevatedat
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baseline(>5xULN) aconfirmatorytestshouldbecarriedoutwithin 5 – 7 days. If therepeattestconfirms a baseline
CK >5xULN, treatment shouldnot bestarted.

Before treatment
Rosuvastatin,aswith otherHMG-CoA reductaseinhibitors,shouldbeprescribedwith cautionin patientswith
predisposingfactorsfor myopathy/rhabdomyolysis.Suchfactorsinclude:
- renalimpairment
- hypothyroidism
- personalor family historyof hereditarymusculardisorders
- previoushistory of muscular toxicity with anotherHMG-CoA reductaseinhibitor or fibrate
- alcohol abuse
- age>70years
- situationswhereanincreasein plasmalevelsmayoccur (see sections4.2,4.5and5.2)
- concomitantuseof fibrates.

In suchpatientstherisk of treatmentshouldbeconsideredin relation to possible benefitandclinical monitoringis
recommended.If CK levelsaresignificantly elevated at baseline (>5xULN) treatmentshouldnot bestarted.

Whilst on treatment
Patientsshouldbeaskedto reportinexplicablemusclepain,weaknessor crampsimmediately,particularly if associated
with malaiseor fever.CK levelsshouldbemeasuredin thesepatients.Therapyshouldbediscontinuedif CK levelsare
markedlyelevated(>5xULN) or if muscularsymptomsaresevereandcausedaily discomfort (evenif CK levelsare
≤5x ULN). If symptomsresolveandCK levels return to normal, thenconsiderationshouldbegivento re-introducing
rosuvastatinor analternative HMG-CoA reductaseinhibitor at thelowestdosewith closemonitoring. Routine
monitoringof CK levelsin asymptomaticpatients is not warranted.Therehavebeenvery rarereportsof animmune-
mediatednecrotisingmyopathy (IMNM) duringor after treatment with statins, includingrosuvastatin.IMNM is
clinically characterized by proximalmuscleweaknessandelevatedserumcreatinekinase,whichpersistdespite
discontinuationof statintreatment.

In clinical trials therewasnoevidenceof increasedskeletalmuscleeffects in thesmallnumberof patientsdosedwith
rosuvastatinandconcomitanttherapy.However,anincreasein theincidenceof myositisandmyopathyhasbeenseen
in patientsreceivingotherHMG-CoA reductaseinhibitorstogetherwith fibric acidderivativesincludinggemfibrozil,
ciclosporin, nicotinic acid, azoleantifungals,proteaseinhibitorsandmacrolideantibiotics.Gemfibrozil increasesthe
risk of myopathywhen givenconcomitantlywith someHMG-CoA reductaseinhibitors.Therefore, thecombinationof
rosuvastatinandgemfibrozil is not recommended.Thebenefit of furtheralterationsin lipid levels by thecombined use
of rosuvastatinwith fibratesor niacinshouldbecarefully weighedagainstthepotentialrisksof suchcombinations.The
40 mgdoseis contraindicatedwith concomitantuseof a fibrate(see sections4.5and4.8).

Rosuvastatinshould not beusedin anypatient with anacute,seriouscondition suggestive of myopathyor predisposing
to thedevelopmentof renalfailuresecondaryto rhabdomyolysis(e.g.sepsis,hypotension,majorsurgery, trauma,
severemetabolic, endocrineandelectrolytedisorders;or uncontrolledseizures).

Liver effects
As with otherHMG-CoA reductaseinhibitors, rosuvastatin shouldbeused with cautionin patientswhoconsume
excessive quantities of alcoholand/orhavea historyof liver disease.

It is recommendedthatliver function testsbecarried out prior to, and3 monthsfollowing, theinitiation of treatment.
Rosuvastatinshould bediscontinuedor thedosereduced if thelevel of serum transaminasesis greaterthan3 timesthe
upperlimit of normal.Thereportingratefor serioushepatic events(consistingmainlyof increasedhepatic
transaminases)in post-marketinguseis higherat the40mgdose.

In patientswith secondaryhypercholesterolaemiacausedby hypothyroidismor nephrotic syndrome,theunderlying
diseaseshouldbetreatedprior to initiating therapywith rosuvastatin.

Race
Pharmacokineticstudiesshow anincreasein exposurein Asiansubjects comparedwith Caucasians(seesections4.2,
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4.3 and5.2)

Proteaseinhibitors
Increased systemicexposureto rosuvastatin hasbeen observed in subjects receiving rosuvastatin concomitantly with
variousproteaseinhibitorsin combination with ritonavir. Considerationshould begivenbothto thebenefitof lipid
loweringby useof rosuvastatinin HIV patientsreceivingproteaseinhibitorsand thepotentialfor increased
rosuvastatinplasmaconcentrationswheninitiatingandup titrating rosuvastatin dosesin patientstreatedwith protease
inhibitors.Theconcomitant usewith certain proteaseinhibitorsis not recommendedunlessthedoseof rosuvastatinis
adjusted(seesections4.2and4.5).

Fusidic acid
Rosuvastatinmustnot beco-administeredwith systemic formulationsof fusidic acid or within 7 days of stopping
fusidic acid treatment.In patientswheretheuseof systemic fusidic acid is consideredessential, statintreatmentshould
bediscontinuedthroughoutthedurationof fusidic acid treatment.There havebeenreportsof rhabdomyolysis
(includingsomefatalities) in patientsreceiving fusidic acid andstatins in combination(seesection4.5).Thepatient
should beadvisedto seekmedicaladvice immediately if theyexperienceanysymptomsof muscleweakness,painor
tenderness.

Statin therapymaybere-introducedsevendaysafter thelastdoseof fusidic acid.

In exceptionalcircumstances, whereprolongedsystemic fusidic acid is needed,e.g.,for thetreatmentof severe
infections,theneedfor co-administrationof rosuvastatin andfusidic acid shouldonly beconsideredonacaseby case
basisandunderclosemedicalsupervision.

Interstitial lungdisease
Exceptionalcasesof interstitiallungdiseasehavebeenreportedwith somestatins,especially with long term therapy
(seesection 4.8).Presentingfeaturescanincludedyspnoea,non-productive coughanddeteriorationin generalhealth
(fatigue,weight lossandfever). If it is suspectedapatienthas developedinterstitiallungdisease,statintherapyshould
bediscontinued.

DiabetesMellitus
Someevidencesuggeststhatstatins asa classraisebloodglucoseandin somepatients,at high risk of futurediabetes,
mayproducea level of hyperglycaemia whereformal diabetescareis appropriate.This risk, however,is outweighedby
thereductionin vascularrisk with statins and thereforeshouldnot bea reasonfor stoppingstatintreatment.Patientsat
risk (fastingglucose5.6to 6.9mmol/l, BMI >30kg/m2, raisedtriglycerides,hypertension) should bemonitoredboth
clinically andbiochemically accordingto nationalguidelines.
In theJUPITER study, thereportedoverall frequency of diabetesmellituswas2.8%in rosuvastatinand2.3%in
placebo,mostlyin patientswith fastingglucose5.6to 6.9mmol/l.

Paediatric population
Theevaluationof lineargrowth(height),weight,BMI (bodymassindex),andsecondarycharacteristicsof sexual
maturationby Tannerstagingin paediatricpatients6 to 17yearsof agetaking rosuvastatinis limited to a two-year
period. After two yearsof studytreatment, noeffect ongrowth,weight, BMI or sexualmaturationwasdetected(see
section5.1).

In a clinical trial of childrenandadolescentsreceiving rosuvastatin for 52weeks,CK elevations> 10xULN andmuscle
symptomsfollowing exerciseor increasedphysical activi ty wereobservedmorefrequently comparedto observationsin
clinical trials in adults(seesection4.8).

Other
This medicinalproduct containslactose.Patientswith rare hereditaryproblemsof galactoseintolerance,theLapp
lactasedeficiencyor glucose-galactosemalabsorption shouldnot take this medicine.

Theexcipients in thecoatingfor the5 mg tablets contain sunsetyellow FCF(E110)andin 10mg,20mgand40mg
tabletscarmoisine(E122).Theseexcipientsusedascolouringagents maycauseallergic reactions.

Health Products Regulatory Authority

______________________________________________________________________________________________________________________

Date Printed 09/03/2017 CRN 2187655 page number: 5



4.5 Interaction with other medicinal products and other forms of interaction

Effect of co-administeredmedicinalproductson rosuvastatin

Transporter protein inhibitors: Rosuvastatin is asubstrate for certain transporter proteinsincluding thehepatic
uptaketransporter OATP1B1andefflux transporter BCRP.Concomitant administrationof rosuvastatin with medicinal
productsthatareinhibitorsof these transporterproteins mayresultin increasedrosuvastatinplasmaconcentrationsand
an increasedrisk of myopathy(seesections4.2,4.4,and4.5Table1).

Ciclosporin: Duringconcomitant treatment with rosuvastatinandciclosporin,rosuvastatinAUC valueswere on
average7 timeshigherthanthoseobservedin healthy volunteers(seeTable1). Rosuvastatinis contraindicatedin
patientsreceiving concomitantciclosporin(seesection 4.3).Concomitant administrationdid not affectplasma
concentrationsof ciclosporin.

Protease inhibitors: Althoughtheexactmechanismof interaction is unknown,concomitant proteaseinhibitor usemay
strongly increaserosuvastatin exposure(seeTable 1). For instance, in a pharmacokinetic study,co-administrationof 10
mg rosuvastatinanda combinationproductof two proteaseinhibitors(300mgatazanavir/ 100mgritonavir) in healthy
volunteerswasassociatedwith anapproximately three-fold andseven-fold increasein rosuvastatin AUC andCmax
respectively.Theconcomitantuseof rosuvastatinandsome proteaseinhibitor combinationsmaybeconsideredafter
carefulconsiderationof rosuvastatin doseadjustmentsbasedon theexpectedincreasein rosuvastatin exposure(see
sections4.2,4.4,and4.5Table1).

Gemfibrozil and other lipid-lowering products: Concomitantuseof rosuvastatinandgemfibrozil resultedin a2-fold
increase in rosuvastatinCmaxandAUC (seesection4.4).

Basedondatafrom specificinteractionstudies nopharmacokinetic relevantinteractionwith fenofibrateis expected,
howevera pharmacodynamicinteractionmayoccur.Gemfibrozil, fenofibrate,otherfibratesandlipid lowering doses
(> or equalto 1g/day)of niacin(nicotinicacid) increasetherisk of myopathy whengivenconcomitantlywith HMG-
CoA reductaseinhibitors,probablybecausetheycanproducemyopathy when givenalone.The40mgdoseis
contraindicatedwith concomitant useof a fibrate(see sections4.3and4.4).Thesepatientsshouldalsostartwith the5
mg dose.

Ezetimibe: Concomitantuseof 10mgrosuvastatin and10mg ezetimiberesultedin a1.2-fold increasein AUC of
rosuvastatin in hypercholesterolaemicsubjects (Table 1). A pharmacodynamic interaction,in termsof adverseeffects,
betweenrosuvastatin andezetimibecannot beruledout (seesection4.4).

Antacid: Thesimultaneousdosing of rosuvastatin with an antacid suspensioncontainingaluminiumandmagnesium
hydroxideresultedin adecrease in rosuvastatin plasmaconcentration of approximately50%.This effectwasmitigated
whentheantacidwasdosed2 hoursafterrosuvastatin. Theclinical relevanceof this interaction has notbeenstudied.

Erythromycin: Concomitant useof rosuvastatinanderythromycin resulted in a20%decreasein AUC (0-t) anda30%

decreasein Cmaxof rosuvastatin. This interactionmaybecausedby theincreasein gutmotility caused by

erythromycin.

Fusidic acid: Therisk of myopathyincludingrhabdomyolysismaybeincreased by theconcomitantadministrationof
systemicfusidic acidwith statins.Themechanismof this interaction (whetherit is pharmacodynamicor
pharmacokinetic, or both)is yetunknown.Therehavebeenreports of rhabdomyolysis(includingsomefatalities)in
patientsreceiving this combination.

If treatmentwith systemic fusidic acidis necessary,rosuvastatin treatmentshouldbediscontinuedthroughoutthe
durationof thefusidic acidtreatment.Alsoseesection 4.4.

Cytochrome P450 enzymes: Results from in vitro andin vivo studiesshowthat rosuvastatinis neitheraninhibitor nor
an inducer of cytochromeP450isoenzymes.In addition, rosuvastatin is apoorsubstratefor theseisoenzymes.
Therefore,druginteractionsresulting from cytochromeP450-mediatedmetabolismarenot expected.No clinically
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relevantinteractionshavebeenobservedbetweenrosuvastatinandeitherfluconazole(aninhibitor of CYP2C9and
CYP3A4)or ketoconazole(aninhibitor of CYP2A6 andCYP3A4).

Interactions requiring rosuvastatin dose adjustments (see also Table 1): Whenit is necessaryto co-administer
rosuvastatinwith othermedicinalproductsknown to increaseexposureto rosuvastatin,dosesof rosuvastatinshouldbe
adjusted.Start with a5 mgoncedaily doseof rosuvastatin if theexpectedincreasein exposure(AUC) is approximately
2 fold or higher.Themaximumdaily doseof rosuvastatin should beadjusted sothattheexpectedrosuvastatinexposure
would not likely exceedthatof a40mgdaily doseof rosuvastatin taken withoutinteractingmedicinalproducts,for
examplea20mgdoseof rosuvastatinwith gemfibrozil (1.9-fold increase),anda 10mgdoseof rosuvastatinwith
combinationatazanavir/ritonavir(3.1-fold increase).
Table 1. Effect of co-administered medicinal products on rosuvastatin exposure (AUC;
in order of decreasing magnitude) from published clinical trials

Interactingdrugdoseregimen Rosuvastatin doseregimen Changein
rosuvastatinAUC*

Ciclosporin75mgBID to 200mg
BID, 6 months

10 mgOD, 10days 7.1-fold

Atazanavir300mg/ritonavir100mg
OD, 8 days

10 mg,singledose 3.1-fold

Simeprevir 150mg OD, 7 days 10mg,singledose 2.8-fold
Lopinavir400mg/ritonavir100mg
BID, 17days

20 mgOD, 7 days 2.1-fold

Clopidogrel300mg loading,
followedby 75mgat 24hours

20 mg,singledose 2-fold

Gemfibrozil 600mgBID, 7 days 80mg,singledose 1.9-fold

Eltrombopag75mgOD, 5 days 10mg,singledose 1.6-fold
Darunavir600mg/ritonavir100mg
BID, 7 days

10 mgOD, 7 days 1.5-fold

Tipranavir 500mg/ritonavir200mg
BID, 11days

10 mg,singledose 1.4-fold

Dronedarone400mgBID Not available 1.4-fold
Itraconazole200mg OD, 5 days 10mg,singledose 1.4-fold **

Ezetimibe10mgOD, 14days 10mg,OD, 14days 1.2-fold **

Fosamprenavir 700mg/ritonavir
100mgBID, 8 days

10 mg,singledose ↔

Aleglitazar0.3mg, 7 days 40mg,7 days ↔
Silymarin 140mg TID, 5 days 10mg,singledose ↔
Fenofibrate67mg TID, 7 days 10mg,7 days ↔
Rifampin450mgOD, 7 days 20mg,singledose ↔
Ketoconazole 200mgBID, 7 days 80mg,singledose ↔
Fluconazole 200mgOD, 11days 80mg,singledose ↔
Erythromycin 500mgQID, 7 days 80mg,singledose 20%↓
Baicalin50mg TID, 14days 20mg,singledose 47%↓
*Datagivenasx-fold changerepresentasimpleratio betweenco-administrationand
rosuvastatinalone.Datagivenas% changerepresent% difference relative to rosuvastatin
alone.
Increaseis indicatedas“” , nochangeas“↔” , decrease as“↓”. 
** Severalinteraction studieshavebeenperformedat different rosuvastatin dosages,thetable
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Effect of rosuvastatin onco-administeredmedicinal products

Vitamin K antagonists: As with otherHMG-CoA reductaseinhibitors,theinitiationof treatment or dosageup-
titrationof rosuvastatin in patientstreatedconcomitantly with vitamin K antagonists(e.g.warfarin or anothercoumarin
anticoagulant)mayresultin anincreasein International Normalised Ratio (INR). Discontinuationor down-titrationof
rosuvastatinmay result in adecreasein INR. In such situations,appropriatemonitoring of INR is desirable.

Oral contraceptive/hormone replacement therapy (HRT): Concomitant useof rosuvastatinandanoral
contraceptive resultedin anincrease in ethinyl estradiol andnorgestrel AUC of 26%and34%,respectively. These
increasedplasma levelsshould beconsideredwhenselectingoral contraceptive doses.Therearenopharmacokinetic
data availablein subjectstakingconcomitantrosuvastatin andHRT andthereforeasimilar effect cannotbeexcluded.
However, thecombinationhasbeenextensively usedin womenin clinical trials andwaswell tolerated.

Other medicinal products
Digoxin: Basedondatafrom specificinteraction studiesnoclinically relevant interactionwith digoxin is expected.

Paediatric population
Interactionstudieshaveonly beenperformedin adults.Theextent of interactionsin thepaediatricpopulationis not
known.

4.6 Fertility, pregnancy and lactation

Rosuvastatinis contraindicatedin pregnancyandlactation.

Womenof child bearingpotentialshoulduseappropriatecontraceptive measures.

Sincecholesterolandotherproductsof cholesterolbiosynthesisareessential for thedevelopmentof thefoetus,the
potentialrisk from inhibition of HMG-CoA reductaseoutweighstheadvantageof treatmentduringpregnancy.Animal
studiesprovidelimitedevidenceof reproductive toxicity (seesection 5.3).If a patientbecomes pregnantduringuseof
thisproduct,treatmentshouldbediscontinuedimmediately.

Rosuvastatinis excretedin themilk of rats.Thereare nodatawith respect to excretionin milk in humans(seesection
4.3).

4.7 Effects on ability to drive and use machines

Studiesto determinetheeffectof rosuvastatinon theability to drive andusemachineshavenot been conducted.
However, basedon its pharmacodynamicproperties, rosuvastatin isunlikely to affectthis ability. Whendriving
vehiclesor operatingmachines,it shouldbetakenintoaccountthat dizzinessmayoccurduring treatment.

4.8 Undesirable effects

Theadversereactionsseenwith rosuvastatin aregenerally mild andtransient.In controlledclinical trials, lessthan4%
of rosuvastatin-treatedpatientswerewithdrawn dueto adversereactions.

Tabulatedlist of adversereactions
Basedondatafrom clinical studiesandextensivepost-marketingexperience, thefollowing tablepresentstheadverse
reaction profile for rosuvastatin. Adversereactionslistedbelow areclassified accordingto frequencyandsystemorgan
class(SOC).

Thefrequenciesof adversereactionsarerankedaccordingto thefollowing convention:Common(≥ 1/100 to < 1/10);

showsthemostsignificantratio
OD = oncedaily; BID = twicedaily; TID = three timesdaily; QID = four timesdaily
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Uncommon(≥ 1/1,000to < 1/100);Rare(≥ 1/10,000to < 1/1,000);Very rare(< 1/10,000);Not known (cannotbe
estimated from theavailabledata).

Table 2. Adverse reactions based on data from clinical studies and post-marketing experience
System organ
class Common Uncommon Rare Very rare Not

known
Blood and
lymphatic system
disorders

Thrombocyto-
penia

Immune system
disorders

Hypersensitivi-
ty reactions
including
angioedema

Endocrine
disorders

Diabetes
mellitus1

Psychiatric
disorders

Depression

Nervous system
disorders

Headache
Dizziness

Polyneuropathy
Memoryloss

Peripheral
neuropathy
Sleep
disturbances
(including
insomnia
and
nightmares)

Respiratory,
thoracic and
mediastinal
disorders

Cough
Dyspnoea

Gastrointestinal
disorders

Constipation
Nausea
Abdominal
pain

Pancreatitis Diarrhoea

Hepatobiliary
disorders

Increased
hepatic
transaminases

Jaundice
Hepatitis

Skin and
subcutaneous
tissue
disorders

Pruritis
Rash
Urticaria

Stevens-
Johnson
syndrome

Musculoskeletal
and connective
tissue disorders

Myalgia Myopathy
(including
myositis)
Rhabdomyo-
lysis

Arthralgia Immune-
mediated
necrotising
myopathy
Tendon
disorders,
sometimes
complicated
by rupture

Renal and
urinary
disorders

Haematuria

Reproductive
system and
breast disorders

Gynaecomastia
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As with otherHMG-CoA reductaseinhibitors, theincidenceof adversedrugreactionstendsto bedosedependent.

Renal effects: Proteinuria,detectedby dipstick testingandmostly tubular in origin, hasbeenobservedin patients
treatedwith rosuvastatin.Shiftsin urineprotein from noneor trace to ++ or morewereseenin <1%of patientsat some
time duringtreatmentwith 10and20mg,andin approximately 3%of patients treatedwith 40mg.A minor increasein
shift from noneor traceto + wasobservedwith the20mgdose.In mostcases,proteinuria decreasesor disappears
spontaneously oncontinuedtherapy.Reviewof data from clinical trials andpost-marketingexperienceto datehasnot
identified acausal associationbetweenproteinuriaandacuteor progressiverenaldisease.

Haematuriahasbeenobservedin patientstreatedwith rosuvastatin andclinical trial datashowthattheoccurrenceis
low.

Skeletal muscle effects: Effects onskeletal musclee.g.myalgia,myopathy(includingmyositis)and,rarely,
rhabdomyolysiswith andwithout acuterenal failurehavebeenreportedin rosuvastatin-treatedpatientswith all doses
and in particularwith doses> 20mg.

A dose-relatedincreasein CK levelshasbeenobservedin patientstaking rosuvastatin; themajority of caseswere mild,
asymptomaticand transient.If CK levelsareelevated (>5xULN), treatment shouldbediscontinued(seesection4.4).

Liver effects: As with otherHMG-CoA reductaseinhibitors,adose-relatedincreasein transaminases hasbeen
observedin asmall numberof patientstaking rosuvastatin; themajority of casesweremild, asymptomaticand
transient.

Thefollowing adverseeventshavebeenreportedwith somestatins:
- Sexualdysfunction
- Exceptionalcasesof interstitial lungdisease,especially with long term therapy (seesection4.4)
- The reporting ratesfor rhabdomyolysis,seriousrenal eventsandserioushepatic events(consistingmainlyof
increasedhepatic transaminases) arehigherat the40mg dose.

Paediatric population
Creatine kinaseelevations> 10xULN and musclesymptoms following exerciseor increasedphysicalactivity were
observedmorefrequentlyin a52-weekclinical trial of childrenandadolescentscomparedto adults(seesection 4.4). In
other respects,thesafety profile of rosuvastatin wassimilar in childrenandadolescentscomparedto adults.

Reporting of suspected adverse reactions
Reportingsuspectedadversereactionsafterauthorisationof themedicinalproductis important.It allowscontinued
monitoringof thebenefit/risk balanceof themedicinal product. Healthcareprofessionalsare askedto reportany
suspectedadversereactionsvia HPRA Pharmacovigilance, EarlsfortTerrace, IRL - Dublin 2; Tel: +3531 6764971;
Fax: +3531 6762517.Website:www.hpra.ie; E-mail:medsafety@hpra.ie.

4.9 Overdose

Thereis nospecific treatmentin theeventof overdose.In theeventof overdose, thepatientshouldbetreated
symptomatically andsupportivemeasuresinstituted asrequired..Liver function andCK levelsshouldbemonitored.
Haemodialysis is unlikely to beof benefit.

General
disorders and
administration
site conditions

Asthenia Oedema

1 Frequencywill dependon thepresenceor absence of risk factors(fasting bloodglucose≥
5,6 mmol/l, BMI >30kg/m2, raisedtriglycerides,history of hypertension).
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5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:HMG-CoA reductaseinhibitors,ATC code:C10AA07

Mechanism of action
Rosuvastatinis a selectiveandcompetitiveinhibitor of HMG-CoA reductase, theratelimiting enzymethatconverts3-
hydroxy-3-methylglutarylcoenzymeA to mevalonate,a precursorfor cholesterol. Theprimary siteof actionof
rosuvastatin is theliver, thetargetorganfor cholesterol lowering.

Rosuvastatinincreasesthenumberof hepaticLDL receptorson thecell -surface,enhancinguptakeandcatabolismof
LDL andit inhibitsthehepaticsynthesisof VLDL, therebyreducing thetotal numberof VLDL andLDL particles.

Pharmacodynamic effects
RosuvastatinreduceselevatedLDL-cholesterol,total cholesterolandtriglyceridesand increasesHDL-cholesterol.It
also lowers ApoB, nonHDL-C, VLDL-C, VLDL-TG andincreases ApoA-I (seeTable3). Rosuvastatinalsolowersthe
LDL-C/HDL-C, total C/HDL-C andnonHDL-C/HDL-C andtheApoB/ApoA-I ratios.

Table 3. Dose response in patients with primary hypercholesterolaemia (type IIa and IIb) (adjusted mean
percent change from baseline)

A therapeutic effectis obtainedwithin 1 weekfollowing treatmentinitiation and90%of maximumresponseis
achievedin 2 weeks.Themaximumresponseis usually achieved by 4 weeksandis maintainedafter that.

Clinical efficacy and safety
Rosuvastatinis effectivein adults with hypercholesterolaemia, with andwithouthypertriglyceridaemia,regardlessof
race,sex,or ageandin specialpopulationssuchasdiabetics,or patientswith familial hypercholesterolaemia.

From pooledphaseIII data, rosuvastatinhasbeenshownto beeffective at treating themajorityof patientswith typeIIa
and IIb hypercholesterolaemia(meanbaselineLDL-C about4.8mmol/l) to recognisedEuropeanAtherosclerosis
Society (EAS; 1998)guidelinetargets;about80%of patients treated with 10mgreachedtheEAStargetsfor LDL-C
levels(<3 mmol/l).

In a largestudy,435patientswith heterozygousfamilial hypercholesterolaemia weregivenrosuvastatinfrom 20mg to
80 mg in a force-titrationdesign.All dosesshoweda beneficial effect on lipid parametersand treatmentto targetgoals.
Following titration to a daily doseof 40mg(12weeksof treatment), LDL-C wasreducedby 53%.33%of patients
reachedEAS guidelinesfor LDL-C levels(<3 mmol/l).

In a force-titration, openlabeltrial, 42patientswith homozygousfamili al hypercholesterolaemia wereevaluatedfor
their responseto rosuvastatin20 - 40mg. In theoverall population, themean LDL-C reductionwas22%.

In clinical studieswith a limited numberof patients,rosuvastatin hasbeenshownto haveadditiveefficacy in lowering
triglycerideswhenusedin combinationwith fenofibrateandin increasingHDL-C levelswhenusedin combination
with niacin(seesection4.4).

In a multi-centre,double-blind, placebo-controlled clinical study(METEOR),984patientsbetween45and70yearsof
age andat low risk for coronaryheartdisease(definedas Framinghamrisk <10%over10years),with ameanLDL-C
of 4.0mmol/l (154.5mg/dl),but with subclinicalatherosclerosis(detected by CarotidIntima MediaThickness)were
randomisedto 40mgrosuvastatinoncedaily or placebofor 2 years.Rosuvastatin significantlyslowedtherateof
progressionof themaximumCIMT for the12carotid artery sitescomparedto placeboby -0.0145 mm/year[95%

Dose N LDL-C Total-C HDL-C TG nonHDL-C ApoB ApoA-I
Placebo 13 -7 -5 3 -3 -7 -3 0
5 17 -45 -33 13 -35 -44 -38 4
10 17 -52 -36 14 -10 -48 -42 4
20 17 -55 -40 8 -23 -51 -46 5
40 18 -63 -46 10 -28 -60 -54 0
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confidenceinterval -0.0196,-0.0093;p<0.0001]. Thechangefrom baselinewas-0.0014mm/year(-0.12%/year(non-
significant)) for rosuvastatin comparedto a progressionof +0.0131mm/year (1.12%/year(p<0.0001))for placebo.No
direct correlationbetweenCIMT decreaseandreductionof therisk of cardiovasculareventshasyet beendemonstrated.
Thepopulationstudiedin METEOR is low risk for coronaryheart diseaseanddoesnot representthetargetpopulation
of rosuvastatin40mg.The40mg doseshouldonly beprescribedin patientswith severehypercholesterolaemiaathigh
cardiovascular risk (seesection4.2).

In theJustificationfor theUseof Statinsin Primary Prevention:An Intervention Trial EvaluatingRosuvastatin
(JUPITER) study, theeffectof rosuvastatin on theoccurrenceof major atheroscleroticcardiovasculardiseaseevents
wasassessedin 17,802men(≥50years)andwomen(≥60years).

Studyparticipantswererandomlyassignedto placebo (n=8901)or rosuvastatin 20mgoncedaily (n=8901)andwere
followedfor ameanduration of 2 years.

LDL-cholesterol concentrationwasreducedby 45%(p<0.001)in therosuvastatingroupcomparedto theplacebo
group.

In a post-hocanalysisof a high-risk subgroupof subjects with abaseline Framinghamrisk score >20%(1558 subjects)
therewasa significantreductionin thecombinedend-point of cardiovascular death,strokeandmyocardial infarction
(p=0.028)on rosuvastatin treatmentversusplacebo.Theabsolute risk reduction in theeventrateper1000patient-years
was8.8.Total mortality wasunchangedin this high risk group(p=0.193).In apost-hocanalysisof ahigh-risk
subgroupof subjects (9302subjectstotal) with a baseline SCORErisk ≥5% (extrapolated to includesubjectsabove65
yrs) therewasasignificantreductionin thecombinedend-point of cardiovasculardeath,strokeandmyocardial
infarction(p=0.0003) on rosuvastatintreatmentversusplacebo.Theabsoluterisk reductionin theeventratewas5.1
per 1000patient-years.Total mortalitywas unchanged in this high risk group(p=0.076).

In theJUPITER trial therewere6.6%of rosuvastatin and6.2%of placebosubjectswhodiscontinueduseof study
medicationdueto anadverseevent. Themostcommonadverseevents thatledto treatmentdiscontinuationwere:
myalgia(0.3%rosuvastatin,0.2%placebo),abdominal pain (0.03%rosuvastatin, 0.02%placebo)andrash(0.02%
rosuvastatin,0.03%placebo).Themostcommonadverseeventsat a rategreater thanor equalto placebowereurinary
tract infection (8.7%rosuvastatin,8.6%placebo),nasopharyngitis (7.6%rosuvastatin,7.2%placebo), backpain(7.6%
rosuvastatin,6.9%placebo)andmyalgia(7.6%rosuvastatin, 6.6%placebo).

Paediatric population
In a double-blind, randomized,multi-centre,placebo-controlled,12-weekstudy(n=176,97maleand79 female)
followedby a 40-week(n=173,96maleand77 female), open-label, rosuvastatin dose-titrationphase,patients10-17
yearsof age(TannerstageII -V, femalesat least1 yearpost-menarche) with heterozygousfamilial
hypercholesterolaemiareceivedrosuvastatin 5, 10or 20mgor placebodaily for 12weeksandthenall received
rosuvastatindaily for 40weeks.At studyentry,approximately 30%of thepatientswere 10-13 yearsandapproximately
17%,18%,40%,and25%wereTannerstageII, III, IV, andV, respectively.

LDL-C wasreduced38.3%,44.6%,and50.0%by rosuvastatin 5, 10and20mg,respectively,compared to 0.7%for
placebo.

At theendof the40-week,open-label,titration to goal, dosingup to amaximum of 20mgoncedaily, 70of 173
patients(40.5%)hadachievedtheLDL-C goalof lessthan2.8mmol/l.

After52weeksof studytreatment,noeffectongrowth,weight, BMI or sexual maturationwasdetected(seeSection
4.4).This trial (n=176)wasnot suitedfor comparisonof rare adversedrugevents.

Rosuvastatinwasalsostudiedin a2-yearopen-label, titration-to-goalstudy in 198childrenwith heterozygousfamilial
hypercholesterolaemiaaged6 to 17years(88maleand110female, Tannerstage<II -V). Thestartingdosefor all
patientswas5 mgrosuvastatinoncedaily. Patientsaged6 to 9 years (n=64)couldtitrateto amaximum dose of 10mg
oncedaily andpatients aged10 to 17years(n=134)to amaximum doseof 20mgoncedaily.

After24monthsof treatmentwith rosuvastatin, theLS meanpercentreduction from thebaselinevaluein LDL-C was-
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43%(Baseline:236mg/dL,Month24:133mg/dL).Foreachagegroup,theLS meanpercentreductionsfrom baseline
valuesin LDL-C were-43%(Baseline:234mg/dL, Month 24: 124mg/dL), -45%(Baseline:234mg/dL, 124mg/dL ),
and -35%(Baseline:241mg/dL,Month 24: 153mg/dL) in the6 to <10,10 to <14,and14 to <18agegroups,
respectively.

Rosuvastatin5 mg,10mg,and20mgalsoachieved statistically significantmeanchangesfrombaselinefor the
following secondarylipid andlipoproteinvariables:HDL-C, TC, non-HDL-C,LDL-C/HDL-C, TC/HDL-C, TG/HDL-
C, non HDL C/HDL-C, ApoB, ApoB/ApoA-1. Thesechanges wereeachin thedirectionof improvedlipid responses
and were sustainedover2 years.

No effectongrowth, weight,BMI or sexual maturation wasdetected after 24monthsof treatment(seeSection4.4).

TheEuropeanMedicinesAgencyhaswaivedtheobligation to submit theresultsof studieswith rosuvastatinin all
subsetsof thepaediatricpopulationin the treatmentof homozygousfamilial hypercholesterolaemia,primarycombined
(mixed)dyslipidaemiaandin thepreventionof cardiovascularevents(see section 4.2for informationonpaediatric
use).

5.2 Pharmacokinetic properties

Absorption
Maximumrosuvastatin plasmaconcentrationsareachieved approximately 5 hoursafteroral administration.The
absolutebioavailabilityis approximately20%.

Distribution
Rosuvastatinis takenupextensivelyby theliver which is theprimarysite of cholesterolsynthesisandLDL-C
clearance.Thevolumeof distributionof rosuvastatin is approximately 1341.Approximately90%of rosuvastatinis
boundto plasmaproteins,mainly to albumin.

Biotransformation
Rosuvastatinundergoes limited metabolism(approximately 10%).In vitro metabolismstudiesusinghuman
hepatocytesindicatethatrosuvastatin is apoorsubstrate for cytochromeP450-basedmetabolism.CYP2C9 wasthe
principal isoenzymeinvolved,with 2C19,3A4 and2D6 involvedto a lesserextent.Themainmetabolitesidentifiedare
theN-desmethyl andlactonemetabolites.TheN-desmethyl metabolite is approximately50%lessactivethan
rosuvastatinwhereasthelactoneform is consideredclinically inactive. Rosuvastatinaccountsfor greater than90%of
thecirculatingHMG-CoA reductaseinhibitor activity.

Elimination
Approximately 90%of therosuvastatin doseis excretedunchangedin thefaeces(consistingof absorbedandnon-
absorbedactive substance)andtheremaining partisexcretedin urine. Approximately 5% is excretedunchangedin
urine.Theplasmaeliminationhalf-life is approximately 19hours.Theelimination half-lif edoesnot increaseat higher
doses.Thegeometric meanplasmaclearanceis approximately 50 li tres/hour(coefficient of variation21.7%).As with
otherHMG-CoA reductaseinhibitors,thehepatic uptakeof rosuvastatin involvesthemembranetransporterOATP-C.
This transporteris importantin thehepatic eliminationof rosuvastatin.

Linearity
Systemicexposureof rosuvastatinincreasesin proportion to dose.Therearenochangesin pharmacokineticparameters
following multiple daily doses.

Special populations

Age and sex: Therewasnoclinically relevanteffect of ageor sexon thepharmacokineticsof rosuvastatinin adults.
Theexposurein childrenandadolescents with heterozygousfamilial hypercholesterolaemia appears to besimilar to or
lower thanthatin adult patientswith dyslipidaemia(see “Paediatric population” below).

Race: Pharmacokinetic studiesshowanapproximate 2-fold elevation in medianAUC andCmax in Asiansubjects

(Japanese,Chinese,Filipino,VietnameseandKoreans)compared with Caucasians;Asian-Indiansshowan

Health Products Regulatory Authority

______________________________________________________________________________________________________________________

Date Printed 09/03/2017 CRN 2187655 page number: 13



approximate1.3-fold elevation in medianAUC andCmax. A populationpharmacokineticanalysis revealednoclinically

relevantdifferencesin pharmacokineticsbetweenCaucasian andBlack groups.

Renal insufficiency: In astudyin subjects with varyingdegreesof renal impairment,mild to moderaterenaldisease
had no influenceonplasmaconcentrationof rosuvastatin or theN-desmethyl metabolite.Subjectswith severe
impairment (CrCl <30 ml/min) hada 3-fold increasein plasmaconcentration anda9-fold increasein theN-desmethyl
metaboliteconcentrationcomparedto healthy volunteers.Steady-stateplasmaconcentrationsof rosuvastatinin subjects
undergoinghaemodialysis wereapproximately 50%greatercompared to healthy volunteers.

Hepatic insufficiency: In astudywith subjectswith varyingdegreesof hepatic impairmenttherewasnoevidenceof
increasedexposureto rosuvastatin in subjectswith Child-Pughscoresof 7 or below.However,two subjectswith Child-
Pughscoresof 8 and9 showedanincreasein systemic exposureof at least 2-fold comparedto subjectswith lower
Child-Pughscores.Thereis noexperiencein subjectswith Child-Pughscoresabove9.

Genetic polymorphisms: Disposition of HMG-CoA reductaseinhibitors,including rosuvastatin,involves OATP1B1
and BCRPtransporterproteins.In patientswith SLCO1B1(OATP1B1)and/orABCG2(BCRP)genetic
polymorphismsthereis a risk of increasedrosuvastatin exposure. Individual polymorphismsof SLCO1B1c.521CCand
ABCG2c.421AAareassociatedwith a higherrosuvastatin exposure(AUC) comparedto theSLCO1B1 c.521TTor
ABCG2c.421CCgenotypes.This specific genotypingis not established in clinical practice,but for patientswhoare
knownto havethesetypesof polymorphisms,a lower daily doseof rosuvastatin is recommended.

Paediatric population
Two pharmacokineticstudieswith rosuvastatin (given astablets)in paediatric patientswith heterozygousfamilial
hypercholesterolaemia10-17or 6-17yearsof age(total of 214patients)demonstratedthat exposurein paediatric
patientsappearscomparableto or lower thanthatin adult patients.Rosuvastatin exposurewaspredictablewith respect
to doseand timeovera2-yearperiod.

5.3 Preclinical safety data

Preclinical datarevealnospecialhazardfor humansbasedonconventional studiesof safety pharmacology,
genotoxicity andcarcinogenicity potential. Specific tests for effectsonhERGhavenot beenevaluated.Adverse
reactionsnot observedin clinical studies,but seenin animals at exposurelevelssimilar to clinical exposurelevelswere
as follows: In repeated-dose toxicity studieshistopathologic liver changeslikely dueto thepharmacologicactionof
rosuvastatinwereobservedin mouse,rat, andto a lesser extentwith effectsin thegall bladderin dogs,but not in
monkeys.In addition, testiculartoxicity wasobserved in monkeysanddogsat higherdosages.Reproductivetoxicity
wasevidentin rats,with reducedlit ter sizes,lit terweightandpupsurvival observedatmaternally toxic doses,where
systemicexposureswereseveraltimesabovethetherapeutic exposurelevel.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tabletcore
Cellulose,microcrystalline(Avicel PH-112)
CrospovidoneTypeA (Kolli donCL)
Lactoseanhydrous
Povidone(PVPK-30)
Sodiumstearylfumarate (PRUV)

Film-coating
Opadry II 85F24155 Pink
(Pol-(vinyl alcohol) - partlyhydrolyzed
Titaniumdioxide(E171)
Macrogol3350(polyethyleneglycol)
Talc (E553b)
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Ironoxideyellow (E172)
Ironoxidered(E172)
Carmoisine(E122,aluminiumlake)
Indigotine(E132,IndigocarminealuminiumlakeFD&C blue#2)

6.2 Incompatibilities

Not applicable

6.3 Shelf life

2 years

6.4 Special precautions for storage

Do not storeabove30oC.

Keeptheblisterin theoutercartonin orderto protect from moistureand light.

6.5 Nature and contents of container

PVC/PVAC/Aluminium-OPA/Aluminium/PVCblisterpacks in carton.
Packsizesof: 14,14x 1, 15,15x 1, 20,20x 1, 28,28x 1, 30,30x 1, 56,56x 1, 60,60x 1, 90,90x 1, 98,98x 1,
100and100 x 1 fil m-coatedtablets.

Not all packsizesmaybemarketed.

6.6 Special precautions for disposal and other handling

Any unusedmedicinalproductor wastematerial should bedisposed of in accordancewith local requirements.

7 MARKETING AUTHORISATION HOLDER

TEVA PharmaB.V.
Swensweg5,
2031GA Haarlem,
Netherlands

8 MARKETING AUTHORISATION NUMBER

PA0749/096/003

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation:16th April 2010
Dateof lastrenewal:31st January2012
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